CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

ORDER NO. R9-2009-0021

MASTER RECLAMATION PERMIT
FOR
SOUTHERN REGION TERTIARY TREATMENT PLANT
UNITED STATES MARINE CORPS, CAMP PENDLETON
SAN DIEGO COUNTY

The California Regional Water Quality Control Board, San Diego Region (hereinafter
Regional Board) finds that:

1.

The United States Marine Corps (USMC), Camp Pendleton (Base) filed a Report of
Waste Discharge (ROWD) dated February 14, 2008, including the Engineering Report
for the Production, Distribution and Use of Recycled/Reused Water, as required by
California Water Code section 13260(a) for persons discharging waste or proposing to
discharge waste that could affect the quality of waters of the state. The ROWD also
[...]
Quarterly January — March April 30
April — June July 30
July — September October 30
Qctober — December January 30
Semiannually January — June ‘August 1
July — December February 1
Annually January — December January 30

Monitoring reports shall be submitted to:

California Regional Water Quality Control Board

San Diego Region '

9174 Sky Park Ct, Suite 100

San Diego, CA 92123-4340

Attention: Northern San Diego County Ground Water Unit

Ordered by

N H. ROBERTUS
cutive Officer

6ROC LT 2




TECHNICAL REPORT

ORDER NO. R9-2009-0021
MASTER RECLAMATION PERMIT

FOR

SOUTHERN REGION TERTIARY TREATMENT PLANT
UNITED STATES MARINE CORPS, CAMP PENDLETON
SAN DIEGO COUNTY

IN COMPLIANCE
WITH THE
CALIFORNIA WATER CODE SECTIONS 13263 AND 13523.1

March 11, 2009

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

9174 Sky Park Court, Suite 100, San Diego, California 92123-4340
Phone * (858) 467-2952 * Fax (858) 571-6972
http://www.waterboards.ca.gov/sandiego.

To request copies of Order No. R9-2009-0021, Master Reclamation Permit for the Southern
Region Tertiary Treatment Plant, please contact Robert Pierce, Water Resource Control Engineer at
(858) 627-3935, rpierce@waterboards.ca.gov.

Documents also are available at: http://www.waterboards.ca.gov/sandiego.




STATE OF CALIFORNIA

ARNOLD SCHWARZENEGGER, Governor
LINDA S. ADAMS, Agency Secretary, California Environmental Protection Agency

California Regional Water Quality Control Board
San Diego Region

Richard Wright, Chair County Government
David King, Vice Chair Recreation/Wildlife
Marc Luker Public
Eric Anderson Irrigated Agriculture
Wayne Rayfield Water Quality
Gary Thompson Municipal Government
Kris Weber Water Quality
Grant Destache Industrial Water Use
George Loveland Water Supply

John H. Robertus, Executive Officer
Michael P. McCann, P.E., Assistant Executive Officer

This report was prepared under the direction of
Julie A. Chan, P.G., Supervising Engineering Geologist

John R. Odermatt, P. G., Senior Engineering Geologist
Robert Morris, P.E., Senior Water Resource Control Engineer

by

Robert Pierce, Water Resource Control Engineer



1. INTRODUCTION

The U.S. Marine Corps (USMC)) submitted a written request February 14, 2008 for a
Master Reclamation Permit to support its role as sole provider, purveyor and discharger
of disinfected tertiary treated water for reuse as irrigation at Marine Corps Base Camp
Pendleton (the Base). Order No. R9-2009-0021 includes Waste Discharge
Requirements (WDR) that apply specifically to discharges from the Southern Region
Tertiary Treatment Plant (SRTTP). The discharge of the treated wastewater (recycled
water) could affect the quality of waters of the state. The Order No. R9-2009-0021
requires that the USMC meet applicable water quality standards as well as ensuring
proper and effective operation of wastewater treatment and conveyance systems. The
appropriate uses of recycled water will reduce the potable water consumption and
contribute to the Base’s effort to recycle as much disinfected tertiary treated wastewater
as possible. This Technical Report provides the rationale and factual information
supporting the findings and directives of Order No. R9-2009-0021, “Master Reclamation
Permit for Southern Region Tertiary Treatment Plant.”

2. BACKGROUND

The California Water Code sections 13511 and 13512 specifically describe the findings
and intent of the State of California in the efficient use of water including conservation
and reclamation. The State Water Resources Control Board (SWRCB) and California
Regional Water Quality Control Board, San Diego Region (Regional Board) policies’
encourage the development of recycled water facilities while recognizing the need to
protect beneficial uses. Recycled water, resulting from adequate treatment of
wastewater, is suitable for direct beneficial use. The Order establishes appropriate
engineering and management controls for the discharge of tertiary treated wastewater
at the Base.

In June 2004, the USMC announced its decision to consolidate sewage treatment
operations of four formerly active Sewage Treatment Plants Numbers 1, 2, 3, and 13,
for the purpose of producing tertiary treated wastewater. The SRTTP began operating
in November 2006 and has been treating a portion of the wastewater flow for discharge
to the ocean under a separate NPDES permit.

3. BASIS FOR FINDINGS AND DIRECTIVES

The basis for the findings and directives included in Order No. R9-2009-0021 is
provided below. The finding or directive is first stated in italics followed by an
explanation of the Regional Board’s basis for the finding or directive.

Findings

Findings 1, 2 and 3:
1. The United States Marine Corps (USMC), Camp Pendleton (Base) filed a
Report of Waste Discharge (ROWD) dated February 14, 2008, including the



Technical Report: 2 March 11, 2009
Order No. R9-2009-0021
SRTTP Master Reclamation Permit

Engineering Report for the Production, Distribution and Use of
Recycled/Reused Water, as required by California Water Code

section 13260(a) for persons discharging waste or proposing to discharge
waste that could affect the quality of waters of the state. The ROWD also
fulfills Water Code section 13522.5(a), which requires a report from any
person recycling or proposing to recycle water, or using or proposing to use
recycled water. The USMC was enrolled under Conditional Waiver No. 7-
Discharges of Recycled Water to Land on October 1, 2008 limited to the
period prior to issuance of this Order.

2. The USMC submitted the appropriate filing fee also required by
section 13260(a). For the purposes of determining the appropriate filing fee,
the discharge regulated by this Order is considered to have a threat to water
quality rating of 3, and a complexity rating of B, as defined in California Code
of Regulations (CCR), Title 23, Section 2200. The threat to water quality is
based on potential for minor impairment of designated beneficial uses and
complexity is based on a discharge of nontoxic waste that has physical,
chemical, or biological treatment systems.

3. The ROWD describes the necessary measures for the design and operation of
a treatment and disposal system for municipal wastewater, which consists
primarily of domestic sewage and minor quantities of industrial wastes.
Municipal wastewater contains elevated concentrations of dissolved solids,
suspended solids, biochemical oxygen demand, carbon, nitrogen,
phosphorous, chlorides, alkalinity, and grease that must be adequately treated
before discharging to the environment.

Basis: Tertiary treated wastewater is a “waste”, under the definition provided in
the California Water Code (CWC), section 13050(d):

“(d) “Waste” includes sewage and any and all other waste substances, liquid,
solid, gaseous, or radioactive, associated with human habitation, or of human
or animal origin, or from any producing, manufacturing, or processing
operation, including waste placed within containers of whatever nature prior
to, and for purposes of, disposal.”

CWC Section 13260 requires:

“(a) All of the following persons shall file with the appropriate regional board a
report of the discharge, containing the information which may be required by
the regional board:

(1) Any person discharging waste, or proposing to discharge waste, within
any region that could affect the quality of the waters of the state, other than
into a community sewer system.

(2) Any person who is a citizen, domiciliary, or political agency or entity of this
state discharging waste, or proposing to discharge waste, outside the



Technical Report: 3 March 11, 2009
Order No. R9-2009-0021
SRTTP Master Reclamation Permit

boundaries of the state in a manner that could affect the quality of the waters
of the state within any region.
(3) Any person operating, or proposing to construct, an injection well.

(b) No report of waste discharge need be filed pursuant to subdivision (a) if
the requirement is waived pursuant to Section 13269.

(c) Every person subject to subdivision (a) shall file with the appropriate
regional board a report of waste discharge relative to any material change or
proposed change in the character, location, or volume of the discharge.
(d)(1)(A) Each person who is subject to subdivision (a) or (c) shall submit an
annual fee according to a fee schedule established by the state board.”

California Code of Regulations (CCR) Title 23, Section 2200 provides the
Regional Board with criteria to use in assessing the threat to water quality and
complexity of proposed projects involving discharges of wastes:

“(1) Threat to water quality TTWQ and complexity CPLX of the discharge is
assigned by the Regional Board in accordance with the following definitions:
Threat to Water Quality

Category "1" - Those discharges of waste that could cause the long-term
loss of a designated beneficial use of the receiving water. Examples of long-
term loss of a beneficial use include the loss of drinking water supply, the
closure of an area used for water contact recreation, or the posting of an area
used for spawning or growth of aquatic resources, including shellfish and
migratory fish.

Category "2" - Those discharges of waste that could impair the designated
beneficial uses of the receiving water, cause short-term violations of water
quality objectives, cause secondary drinking water standards to be violated,
Or cause a nuisance.

Category "3" - Those discharges of waste that could degrade water quality
without violating water quality objectives, or could cause a minor impairment
of designated beneficial uses as compared with Category 1 and Category 2.

Complexity

Category "A" - Any discharge of toxic wastes, any small volume discharge
containing toxic waste or having numerous discharge points or ground water
monitoring, or any Class 1 waste management unit.

Category "B" - Any discharger not included above that has physical,
chemical, or biological treatment systems (except for septic systems with
subsurface disposal), or any Class 2 or Class 3 waste management units.

Category "C" - Any discharge for which waste discharge requirements
have been prescribed pursuant to Section 13263 of the Water Code not
included as a Category "A" or Category "B" as described above. Included
would be discharges having no waste treatment systems or that must comply
with best management practices, discharges having passive treatment and



Technical Report: 4 March 11, 2009
Order No. R9-2009-0021
SRTTP Master Reclamation Permit

disposal systems, or dischargers having waste storage systems with land
disposal.”

The Regional Board assigned a threat to water quality for the proposed
project as Category 3 because effluent could degrade water quality without
violating water quality objectives. Secondary and tertiary treated effluent can
be discharged through the Oceanside Ocean Outfall pursuant to the
associated NPDES permit (see Finding 8). Approximately 93 percent of the
discharge by volume will be to land in the Mission Hydrologic Subarea, where
most water quality objectives are higher than the Ysidora Hydrologic Area.
The Discharge Specifications in this Order account for the more stringent
water quality objectives.

Finding 4:
The Southern Region Tertiary Treatment Plant (SRTTP) is designed to receive
and treat wastewater flows currently being processed at the Base’s sewage
treatment plants Nos. 1, 2, 3, and 13 upon completion of necessary pumps and
piping. The SRTTP treatment process includes an oil/water separator,
mechanical and manual bar screens, grit collectors, sequencing batch reactors,
cloth disk filters, disinfectant contact basins, aerobic digestion, dewatering press,
drying beds, and air biofilter. Solid waste consisting of screenings and dried
sludge is hauled to a properly permitted landfill appropriate for the waste
characterization of the solids. The design capacity of the SRTTP is 5 million
gallons per day (mgd) and the USMC reports the initial operating flow will be
2.7 mgd, with plans to increase to the maximum permitted flow of 3.75 mgd.

Basis:
The information in the finding was provided in the “Engineering Report for the
Production, Distribution and Use of Recycled/Reused Water” (Engineering
Report) prepared jointly by Camp, Dresser, McKee (CDM), Naval Facilities
Engineering Command (NAVFAC) Southwest Division, and Marine Corps
Base, Camp Pendleton and dated February 14, 2008 in section 1.0, p. 1 and
section 1.3, p. 2-5.

Finding 5:
Groundwater wells are located in the Las Pulgas Canyon and Santa Margarita
River watershed. Potable water supply wells in the Santa Margarita River
watershed are generally in the Chappo and Upper Ysidora Hydrologic Subareas,
which are located upgradient of the proposed recycled water discharge areas
described in Finding 6. With the exception of San Mateo Point housing, the
USMC obtains all drinking water supplies from underground aquifers or basins.
The USMC monitors for regulated and unregulated contaminants in drinking
water pursuant to California Department of Public Health requirements CCR Title
22, Division 4, Chapter 15, section 64416. The total dissolved solids (TDS)
concentration in groundwater supply wells is approximately 755 milligrams per
liter (mg/L), which is greater than the water quality objective (see Finding 12).



Technical Report: 5 March 11, 2009
Order No. R9-2009-0021
SRTTP Master Reclamation Permit

The USMC has authorized funding for a military construction project that will
reduce TDS in the drinking water supply. The USMC expects a correlated
reduction of TDS in the SRTTP effluent. The project could occur as early as
fiscal year 2009 (beginning October 1, 2008). Under these conditions, the
discharge of recycled water with TDS concentrations above Basin Plan
objectives will be temporary and localized, thereby having a reasonable affect on
beneficial uses. Approximately 93 percent of recycled water by volume will be
discharged to the Mission Hydrologic Subarea (HSA) that generally has higher
water quality objectives. The discharge location in the Ysidora Hydrologic Area
(HA), adjacent to Interstate 5 (water quality objectives do not apply west of
Interstate 5), is not a planned or anticipated source of ground water for beneficial
use due to saltwater intrusion from the Ocean, which is the ultimate down-
gradient fate of the discharge’. The design spray irrigation application rate
(Finding 6) is less than the estimated evapotranspiration rate to limit the potential
for recycled water to reach groundwater. Existing and planned vegetation
exhibited normal growth with irrigation of 1,500 mg/L-TDS.

Footnote 1: The ground-water flow direction is based on data from nearby
underground storage tank cases.

Basis:
San Mateo Point housing receives potable water from the South Coast Water
District. The rest of the Base receives its water supply ground water. The
background levels of TDS (755 mg/L) are approximately equal to the water
quality objective for the Ysidora HA (see Findings 11 and 12). Therefore, in
order to meet water quality objectives, the USMC plans to reduce the influent
TDS by treating domestic supply water. See also the Basis for effluent limits
in Specification B.4.

The information in the finding was provided in the Engineering Report (CDM
2008) in section 6, p. 22.

The information in the finding was provided in e-mail and telephone
correspondence by Mr. Khalique Khan, Environmental Engineering Division
Head, Assistant Chief of Staff, Environmental Security, Marine Corps Base
Camp Pendleton, on July 15, 2008.

The requirements in this finding were established in CCR Title 22, Division 4,
Chapter 3, section 64416.

Ground-water flow directions are based on underground storage tank case
numbers T0607302930 (Building 21561), and T0607301679 (Building 21478).
The gradient ranged from 0.004 to 0.024 toward the south-southwest. This
information was provided in the Groundwater Monitoring Reports (Battelle
2007, Battelle 2008).



Technical Report: 6 March 11, 2009